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Cat.# 90-854190

AIR COOLER
Ref # CF;:SS Part Number Description Comments Qty Note
1 0000 879708 COOLER Air 2.8L) 1
1 0000 879709 COOLER Air (4.2L) 1
2 0025 811485 O-RING 2
3 0000 855521 RADIATOR INSERT (2.8L) 1
3 0000 854182 RADIATOR INSERT (4.2L) 1
4 0010 811487 PLUG Anode Assembly 1
5 0000 816000 ANODE 1
6 0012 811483 WASHER 1
7 0027 854214 GASKET 1
8 0000 854216 HOUSING 1
9 0025 811485 O-RING 2
10 0000 855522 PLATE (2.8L) 1
10 0000 809726 PLATE (4.2L) 1
11 0000 855523 COVER (2.8L) 1
11 0000 854217 COVER (4.2L) 1
12 0010 803607 PLUG 1
13 0010 809724 SCREW (M8 x 35) 8
14 0013 811460 LOCKWASHER 1
15 0016 855467 STUD (M8 x 105) 2.8L) 3
15 0016 850418 STUD (M8 x 115) (4.2L) 5
16 0016 850419 STUD (M8 x 22) 5/7
17 0011 854037 NUT (M8) 8/12
18 0027 854101 GASKET 4/6 [1]
19 0000 854203 LIFTING EYE 1
20 0010 854118 SCREW (M8 x 20) 2
21 0013 811384 LOCKWASHER (M8) 2
22 0000 854102 SENSOR 1
23 0012 854103 WASHER 2
24 0010 854104 SCREW (M5 x 20) 2
25 0023 854019 SPACER 1
- 0027 855451 GASKET SET Overhaul (2.8L) [0K144109] THRU |1
[0L098058]
- 0027 879684 GASKET SET Overhaul (2.8L) [0L098059] & Up 1
- 0027 855448 GASKET SET Overhaul (4.2L) [0K144114] THRU |1
[0L098031]

- 0027 881742 GASKET SET Overhaul (4.2L) [0L098032] & Up 1
PART NOTES:
[1 - COMPONENT OF OVERHAUL GASKET SET 855451

COMPONENT OF OVERHAUL GASKET SET 855488

COMPONENT OF OVERHAUL GASKET SET 879684

COMPONENT OF OVERHAUL GASKET SET 881742
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